
DESCRIPTIONQ'TY SHIMANO
CODE NO.

ITEM
NO.

R.H. Indicator Unit 
L.H. Indicator Unit
R.H. Release Button Cover & Cover Fixing Screws
L.H. Release Button Cover & Cover Fixing Screws
R.H. Adjustment Block & Screw
L.H. Adjustment Block & Screw
Reach Adjusting Bolt (M4 x 10.3)
Brake Cable Adjusting Bolt (M10 x 16) & Nut
Cable Adjusting Bolt Unit
R.H. Cable Cover & Fixing Screw (M3 x 8)
L.H. Cable Cover & Fixing Screw (M3 x 8)
R.H. Unit Cover & Cover Fixing Screws
L.H. Unit Cover & Cover Fixing Screws
R.H. Main Lever Cover & Fixing Screw (M3 x 8)
L.H. Main Lever Cover & Fixing Screw (M3 x 8)
Clamp Bolt (M6 x 16)

1

2

3

4
5
6

7

8

9

10

Y-6B7
Y-6B7
Y-6BX
Y-6BX
Y-8TS
Y-8TS
Y-6BX
Y-8TS
Y-6A8
Y-6BX
Y-6BX
Y-6BX
Y-6BX
Y-6BX
Y-6BX
Y-6A7

98050
98060
98170
98180
98010
98020
87000
98030
98010
98190
98200
98210
98220
98110
98120
80000

 IL/ST Printed in Japan 0006-1971

AB
S

ABS

ABS
ABS

LOW
LOW

33

44

55

77

88

99

1010

For Right HandFor Left Hand

1 1

2 2

66

3-FingerST-T300-S

SHIMANO NEXAVE Tap-Fire Lever


